
DR019



10

11

7







Ltem Description Qty
1 Front Support Frame 1
2 Seat Pad Support Frame 1
3 Base Frame 1
4 Middle Support Frame 1
5 Handle Frame 1
6 Left Shroud 1
7 Right Shroud 1
9 Plastic plate 1 2

10 U shape Bolt 4
12 Foot Tube 2
13 Back Pad 1
14 Seat Pad 1
18 Hex Bolt M10*25 2
19 Hex Bolt M10*80 2
20 Hex Bolt M10*70 2
21 Hex Bolt M10*130 2
22 Hex Bolt M10*30 8
23 Socket Head Screw M8*20 2
24 Button Head Cap Screw M8*20 8
25 Flat Head Cap Screw M6*20 14
26 Bumper 2
27 Washer φ20 22
28 Washer φ9 8
29 Spring Washer M10 2
30 Nut M12 4
31 Plastic Nut φ19 4
32 Grip 4
33 Rubber Foot 3
34 Plug RT50 5
35 Cable 4
39 Nut M5 8
40 Plastic plate 2 2
41 Bumper 1
43 Grip 2
44 Nut M10 6
45 Washer φ24 4
46 Pipe Plug  φ24 2



6

46 5

43

7

13

43

6 2277
28

24 22

32
10 22

34 39
22

23 28

24 14

12

32
32

27
2200

3344

23 21 44
44

27 27

27 41
21

12 44
27 2

2277
32 18

22
27 22 29

25
44 9

27
1 26

18 34

29

33 31 35
27

30

35 3
25

25 45 30 31 33
40

4
1199

33
34



7



8



9



10



11




